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This test report is invalid without the seal.
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This test report is invalid without the signatures of the related persons.
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This test feport isinvalid if erased, altered or copied partially.
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the applicant. The tesults shown in the-test report refer only to the sample(s) tested
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This test report is printed on anti-counterfeiting paper. Its copy should have grid

shading.
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ECO-building Material Test Center is a testing organization of China Building
Material Test & Certification Group Co,. Ltd
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